WM188F/PAL4 55 17 4 YE

S A 3

e mmmm e mmmmm e ——————————

e ]

B9 FHRT Z#Description B(FS| FMHES £ HDescription HE|FE| ZFHES £ HDescription Y=
NO. Part NO. Chinese English QY. | NO. Part NO. Chinese English qry. | No. Part NO. Chinese English QY.
1 [11.005.018. 0253 |fkhisfi COVER, CRANKCASE 1 | 33 [11.006.003.0251 |{F % PISTON 1 | 106 |11.001. 0219002 |55 & 4% § 8%79 PIPE ¢4%d8%79 1
2 [12.016.002. 0702 |yt OIL SEAL 2 | 34 [11.006.004. 0301 |FEgEF4 & PISTON RING ASSY 1 | 107 [11.001. 021. 9001 |#RR SINGLE-TRACK VALVE 1
3 [12.002.013. 0552 |42# GB/T5789/M8%40  [BOLT GB/T5789/MB#40 7 | 35 [11.006. 004. 9025 [#3H BUSH RING 1 | 108 |11 001. 021. 9003 | 5% & 4% d8%130 PIPE 4% h8%130 1
4 [11.005.009. 0204 |KLih R 44 DIPSTICK ASSY 1 | 36 [L1.006.004.9024 | F3F FILM LOOP 1 | 109 [11.001.012. 0031 | %3844 GASKET, AIR CLEANER 2
5 [11.005.009. 9008 |HLR DIPSTICK 1| 37 |11.006. 004, 9023 |3~ GAS RING THO 1| 110 [11.001.018. 0001 [WJA T E4EM  [ADJUSTING FRAME ASSY, CHOKE 1
6 [11.005.009.9009 |§Lik K3 DIPSTICK SEALING RING 1 | 38 [11.006. 0049022 |55 — GAS RING ONE 1| 111 |11.001.002. 9001 |5 &HFE CLIP, VASTE GAS PIPE 1
7 [12.009.001. 0211 |47 GB/1276/6207  |BEARING GB/T276/6207 1 | 39 [12.002.013. 0160 |B&HCB/T5789/M6%16 BOLT (B/T5780/M6+12 2 | 112 [11. 001 002. 0201 |5 WASTE GAS PIPE 1
8 [12.015.002. 0051 |5gfirsl o 8x14 PIN, DOWEL, 8%14 2 | 40 [11.005.010. 0151 [HLybfemize 0TL SENSOR 1| 113 [11.009. 038. 0001 |¥heeskRE RUBBER CIRCLE, FUEL OIL PIPE 1
9 [11.005. 021. 0201 |yl GASKET, CASE COVER 1 | 41 [12.00L 005.0057 |82F} GB/T66177 MLO NUT GB/T66177 M10 1| 114 [11,001. 016, 0201 |25 i B AIR CLEANER ASSY 1
10 {12,009, 001, 0132 |%h#&GB/T276/6202 BEARING GB,/T276,6202 2| 42 [11.005,010.9001 |#HE SEALING RING 1| 115 (11,001,016, 9062 |53k ks e AIR CLEANER CASE 1
11 11,004, 008. 0001 | FAsitpet: WETGHT, BALANCER 1| 43 [11.012.004 0301 |IRARAEFT 51K LOCKER, GOYERNOR ARM SHAFT 1 | 116 |11.001. 016. 9065 |dsHsis PLATE, AIR CLEANER ELEMENT 1
12 [11,004, 019, 0251 | sb i Rk CAMSHAFT ASSY 1| 44 [11,012,002, 0401 [T GOVERNOR ARM SHAFT 1 | 117 (11,001,016, 9064 | B ELEMENT, AIR CLEANER 1
13 [11.012.009. 0501 A MR HE 7.2 |GOVERNOR KIT, 7. 2¢ 1| 45 [12.006. 014, 0131 |48 8% 17%1 PLAIN WASHER 8% 17%1 1| 118 [11.001.016.9063 |&5EERE COVER, AIR CLEANER 1
14 [11.012.009. 9031 | K&K WASHER, SLAVE GEAR GOVERNOR | 1 | 46 [11.012.005.0101 |A&HE d8xd 144 OIL SEAL 08 14%5 L[ 119 [11.001.016. 9053 | % jE s ezth BOLT, AIR CLEANER 1
15 |11.012.009, 9029 | KHbes PIN, WEIGHT, GOVERNOR 1 [ 47 12.002.013. 0140 |82#2GB/T5789/M6%12 BOLT GB/TH789,/M6%12 8 | 120 [11.008.007.0252 | Wbt FLYREEL 1
16 {11.012.009. 9030 | iR % GOVERNOR GEAR 1 | 48 [11.012.023. 0504 Wi B4 & THROTTLE CONTROL ASSY 1| 121 |11.010.012.0201 %8 FAN, COOLING 1
17 |11.012.009.9028 | K&k 7.2 WEIGHT, GOVERNOR 7. 2g 1 | 49 |11.012.010. 0701 |k GOVERNING SPRING 1 | 122 [11.007.006. 0201 [E5h# PULLEY, STARTER 1
18 [11.012.009.9026 | & CLIP 1 | 50 |12.001. 005. 0020 |4&FHCB/16177/M6 NUT GB/16177/M6 1 | 123 [12.001. 005.0090 |¥2FHGB/T6177/MI6%1.5 [NUT GB/T6177/M16%1.5 1
19 |11 012.000. 9027 | Ak h SHAFT, GOVERNOR 1 | 51 [11.012.013.0501 |iWasc4 () ARM, GOVERNOR 1 | 124 |11.008.004. 0151 | gk B3k IGNITION 1
20 |11.012.009. 9025 | {3 SLIDER, GOVERNOR 1 | 52 12,002, 005. 0030 |THUEZH: T-SHAPE BOLT 1 {125 [11.008.004.9001 |7 CAP, IGNITION 1
21 [11.004.015. 0201 |5 [T4EkE LIFTER, VALVE 2 | 53 [11.012.018.0401 [HikF TIE ROD 1| 126 |11.008.004. 9002 | #i k% CORD, STOP SWITCH 1
22 [11.004.021. 0251 |4fE4F ROD, PUSH 2 [ 54 [11.012.020. 0401 |PiREE FINE ADJUSTMENT SPRING 1| 127 [12.002.013. 0190 (42#GB/T5789/M6+25  [BOLT GB/T5789/M6%25 2
23 [11.006. 014. 0608 |kl fk CRANK SHAFT ASSY 1 | 55 [11.005.022. 0304 |dhsigstk CRANKCASE COMP 1| 128 [11.007.009. 1137 | b B RECOLL STARTER ASSY 1
24 [11.006.014.9012 |firhh CRANK SHAFT 1| 56 [12.002.012.0070 |me%ICB/T16674/M12¢1. 515 [BOLT, DRAIN PLUG GB/T16674/M12%1.5%15| 2 | 129 |11.007.009.9039 |FA 2 FAN COVER 1
95 [11.006.014. 9008 |3 SPECIAL WOODRUEF KEY 1 | 57 [12.006. 014, 0312 |"E4ABIB/197/ 12461842 |PLAIN WASHER GB/197/ ¢ 12 18%2 2 | 130 [11.007. 008. 0802 |zt A STARTER COMP, RECOIL 1
26 [12.009.001. 0211 |Bf& GB/1276/6207 BEARING GB/T276,/6207 1 | 58 |11.005.020.0001 |fhsgineE RUBBER RING, CRANKCASE 1| 131 [12.006.009. 0001 | F-44GB/T95 &6 ASHER &6 3
97 [11.006.007. 0252 |EFFIfE CONNECTING ROD ASSY 1 | 59 [11.008.003.0001 |® [ 5% BREAKER, PROTECTIVE 1| 132 {12.002.012. 0121 |$2#26B/T16674. 1/M6%10 |BOLT GB/T16674. 1/M6%10 3
28 |11.006.007. 9003 |iFFigie BOLT, CONNECTING ROD 2 | 60 [11.003. 014, 0301 [T L% GASKET, CYLINDER HEAD 1| 133 |11.007. 009, 9030 | kizh kL PLUG, RECOIL STARTER 1
29 [11.006.007. 9002 |4 2 CONNECTING ROD COVER 1| 61 [12.015.002. 0110 |E6i% ¢ 12420 PIN, DOWEL, ¢ 12%20 2 | 134 [10.005.027. 0101 |HFE% CLIP 2
30 [11.006.007. 9007 |iEFF& CONNECTING ROD 1 | 62 |11.004.002.0251 |45/ VALVE, INLET 1 | 135 [11.007.000. 9027 |HuliBF CENTER POSITION BOLT 1
31 |11.006.006. 0201 | & 5B CLIP, PISTON PIN 2 | 63 [11.004. 004 0251 [He5[ VALVE, EXHAUST 1 | 136 [11.007.009.9026 | S4R RATCIET, GUIDE 1
32 [11.006.005. 0201 |§% 54 PIN, PISTON 1 | 64 [11.003.017. 0201 |¥mskaia CYLINDER HEAD ASSY 1 | 137 [11.007.009.9025 [P CENTER POSITION SPRING 1
65 [11.003.017. 9006 |5,/ VALVE SEAT, EX 1| 138 |11.007. 009, 9024 |Hra g RATCHET, STARTER 2

66 |11.003. 017. 9005 |1 1R VALVE SEAT, IN 1 | 139 [11.007.009. 9023 | fi % RETURN SPRING, RATCHET 2

67 |11.003.017. 9008 | ¥k CYLINDER HEAD 1 | 140 [11.007.009. 9019 |fzhaessh REEL, RECOIL STARTER 1

68 11.003.017.9003 |35 15 GUIDE, IN. VALVE 1| 141 [11.007.009. 9021 | Fighae s SPRING, STARTER RETURN 1

69 (11,003,017, 9004 45158 GUIDE, EX. VALVE 1| 142 11.007.009. 9010 | Fié ROPE, RECOIL STARTER 1

70 [11.003.017.9007 |5 1RE R CLIP, VALVE GUIDE 1| 143 [11.007.009. 9020 |[frfkshss STARTER COVER COMP , RECOIL 1

T1 [12.002.013. 0720 |WRHCB/T5789/M10+80 BOLT (B/T5789,/M10480 4 | 144 |11.007.009. 9029 | B4 HANDLE, STARTER 1

72 [11.010.00L 0251 [#4p.2 WINDSHIELD 1 | 145 [11.009. 006. 9003 |34/ T4 THROTTLE VALVE PIN 1

73 [11.004. 001 0101 [#43h VALVE SEAL 1 | 146 [11.009.006. 9004 [H51T4 THROTTLE VALVE BLOCK 1

74 [11.004 011 0001 |5 13 % F e BELOW SEAT OF VALVE SPRING 1 | 147 [11.009. 006.9005 |24 E0E/193 3 SPRING WASHER GB/T93 3 4

75 [11.004.009. 0151 |5 1814 SPRING, VALVE 2 | 148 [11.009. 006.9006 [A24T W% SCREW  M3#6 2

76 [11.004.003. 0151 |35 155 INTAKE VALVE SPRING SEAT 1| 149 [11.009. 006, 9098 |Eik &AL IElE CAP, TDLE HOLE 1

77 [11.004.005. 0151 [#5 8% EXHAUST VALVE SPRING SEAT 1| 150 [11.009.006.9099 |G L4 IDLE HOLE COMPONENT 1

‘: 78 [11.004. 006. 0101 [HE5 TR ADJUSTER, EX. VALVE 1 | 151 [1.009. 006.9101 |42%TGB/T823 We6 SCREW (B/T823 M3%6 3

! 79 [11.004.022. 0052 [#:FF4E PLATE, PUSH ROD GUIDE 1| 152 [11.009. 006. 9100 |35 1850 COVER, THROTTLE VALVE 1

i 80 [L1.004.017.0101 |5 iEEML ARM ASSY, VALVE ROCKER 2 | 153 [11.009. 006.9007 | &M k4T JET SET, PILOT 1

! 81 [11.004, 017, 9006 | 5t s fr ke BOLT, PIVOT 2 | 154 [11.009.006. 9008 [ ELUTHURET A [SCRER ADJUSTING SPRING 1

! 82_[11.004.017. 9005 | /1% ARM, VALVE ROCKER 2| 155 |11.009. 006. 9009 | ¥4 HiR 1IRET SCREW SET, PILOT 1

: 83 [11.004. 017. 9003 |5 18 BE LR ADJUSTING NUT , VALVE 2 | 156 [11.009.006.9094 |{r %A dk CARBURETOR MIXTURE CHAMBER BODY| 1

i 84 (11004, 017, 9004 |5 1851 Bk} NUT, PIVOT LOCKING 2 [ 157 [11.009. 006, 9021 |FF44 PIN, FLOAT SET 1

4 85 |11.003. 016, 0303 |¥5L ka5 B b GASKET, CYLINDER HEAD COVER 1 | 158 |11.009.006. 9095 |ERE NOZZLE, MAIN 1

86 [11.003. 017. 0201 |¥fm ka4 CYLINDER HEAD COVER COMP. 1 | 159 |11.009. 006. 9096 | &7, JET, MAIN 1

87 |11.003.027. 0001 |¥ir kg & CYLINDER HEAD BOLT COMP. 1 | 160 |11.009.006. 9024 | &1 NEEDLE VALVE 1

88 [11.003.027. 9001 |¥iLEmm BOLT, CYLINDER HEAD COVER 1 | 161 [11.009.006.9025 |24 SPRING 1

89 [11.003,027.9002 |FRELLHEREHE WASHER, CYLINDER HEAD COVER BOLT 1| 162 [11.009.006. 9102 |FE R IB54 48 COVER, CHOKE VALVE 1

90 11.008. 009. 0051 | F£FEF7TC SPARK PLUG FTTC 1 | 163 [11.009.006.9103 |FR[IEA % SPRING, CHOKE VALVE RETURN 1

91 [12.015.026. 0001 [HES kR ENS%35 BOLT, STUD, M8#35 1| 164 |11.009.006. 9104 [P, 1% CHOKE VALVE PIN 1

92 |11.002. 0040102 |50 % ATR EXHAUST WASHER 1| 165 [11.009.006.9105 LRI CHOKE VALVE BLOCK 1

93 [12. 006. 008. 0030 |3 44 1BIcB/T93 8 SPRING WASHER GB/T93 8 2 | 166 [11.009. 006.9106 ¥ LINING 1

94 12,001 001. 0020 |1ZLAFUEEIGB/T6170/M8 NUT GB/T6170/M8 2 | 167 [11.009.006. 9107 |FLA TR ARM, CHOKE VALVE 1

95 |11.002.00L. 0202 |H5 % EXhAUST PIPE 1| 168 [11.009. 006, 9029 i T &M WASHER 1

96 12,015,025, 0361 | 350k RMG-8%110 BOLT, AIR INTAKE STUD, M6-8#110 2 | 169 |11.009. 006, 9028 |¥FF FLOAT SET 1

97 11.001. 009 0051 |35 0% ATR INTAKE WASHER 1| 170 [11.009. 006, 9097 [ T-% CHAMBER SET, FLOAT 1

98 |11.001. 004. 0071 |Fhik INSULATOR PLATE 1 | 171 [11.009.006.9031 |5 GASKET 1

99 11.001. 005. 0051 |{kjhdesh PACKING, CARBURETOR 1| 172 [11.009. 006. 9032 |#iigie BOLT, DRAIN PLUG 1

100 [11.009. 006. 0305 |1kl 58 i i CARBURETOR ASSY 1 | 173 [11.009. 006. 9108 |%E GASKET 1

101 |11.009. 023. 0001 |jipfse FUEL TUBE CLAMP 2 | 174 [11.009.006.9109 [} &k B CONNECTING BOLT 1

102 |11.000. 005. 0151 |fkih & ifE1=190 FUEL TUBE, CARBURETOR L=190 1| 175 |11.009.006. 9110 |44t GASKET 1

103 11,001, 001, 0201 |5k 3k PLASTIC CLIP 1| 176 {11,009, 006, 9002 |FRgHE ELECTROMAGNETIC VALVE 1

104 |11.001, 021, 0001 | % ol pREA ¢ SINGLE-TRACK VALVE ASSY 1| 177 {11.009.006. 9111 |HFEAMB,/193 5 SPRING WASHER GB/T93 5 2

105 |11. 001, 021. 9004 |4 ¢7.2 CLIP 7.2 4 {178 (11,009,006, 9112 [42%]CB/T823 W5%12 SCREW (B/T823 512 2




